



Reliable, responsive,
and recognized since 1994.

CORPORATE HEADQUARTERS

114 Lincoln Ave.
Cobleskill, NY 12043
888-680-7974
www.firetesting.com

PRODUCT LISTING

Reference No. Woodgrain-A-660-FirewallFR

Status: Current

Manufacturer:

Woodgrain
62621 OR Hwy 82
LaGrande, OR 97850

Product(s):

FirewallFR® Particleboard, 3/8 inch through 1-1/8 inch

Report:

3/8" up to 3/4" FirewallFR® Particleboard

Guardian Test Report EER-12-19-17-W; Test Report Date 2/6/2018
Standard tested to is: ASTM E84, Surface Burning Characteristics of Building Materials
Class "A" Rating

3/4" through 1-1/8" FirewallFR® Particleboard

Guardian Test Report EER-10-2-17-Z-2; Test Report Date 10/23/2017
Standard tested to is: ASTM E84, Surface Burning Characteristics of Building Materials
Class "A" Rating